ASSEMBLY INSTRUCTION/

INSTRUCTION D' ASSEMBLANGE
QUEEN BED HEADBOARD / FOOTBOARD / SLATS / LIT
QUEEN BED SIDE RAIL / LONGERONS DE COTES

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les piéces et fixations.

CAUTION : (1} DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVQID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
THE NUTS OR BOLTS.)
{2} KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpst.

I est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d’'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter empreinte et
empécher la décoloration quand les meubles reposent sur ia moquestte.

Hardware List { PACK INSIDE HEADBOARD / FOOTBOARD / SLATS ) Compgonent List

NG. DBescriptions Oty. NO. Descriptions Dly.
1 JCBC Scraw M6 x 40mm / Vis ) 8 A Headhoard / Tete De Lit - 1
2 | Spring Washer M6 / flondslie D'Arret = 8 B | LSFPost/Poteau 1
3 | FlatWasher 174/ Rondelle Plaie 8 G | RSFPost/Poteau 1
4 M4 Allen Key / Glefailen \, 1 b Footboard / Pied De Lit 1
5 Scraw 1/4 P/H Rattan 8x1 / Vis /‘ 6 E Side Raifs / Longerons De Cotés 2
6 | M5 Allen Kay/ Cle'alien N | | Slals/Lalles 3
7 JCBC Screw M8 X 25MM / Vis \9 8 G Slat Support / Support Peur Transverses 3
8§ Spring Washer &/16"/ Rondelle DArret =) 8
9 Flat Washer 9/16"X1MM / Rondeile Plate 3

>

PAGE10F 2




ASSEMBLY INSTRUCTION/

INSTRUCTION D' ASSEMBLANGE
QUEEN BED HEADBOARD / FOOTBOARD / SLATS / LIT
QUEEN BED SIDE RAIL / LONGERONS DE COTES

STEP 1 {ETAPE 1.

COMPLETED ASSEMBLY

R |-
3

PAGE 2 OF2




ASSEMBLY INSTRUCTION/

INSTRUCTION D' ASSEMBLANGE
FULL BED HEADBOARD / FOOTBOARD / SLATS / LIT
FULL / TWIN BED SIDE RAIL / LONGERONS DE COTES

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that

you have afl parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le

montage gue vous avez toutes les piéces et fixations.

CAUTION : {1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS

ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN

THE NUTS OR BOLTS.)

{2} KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

g Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
. éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter 'empreinte et
empécher la décoloration quand les meubles reposent sur la moquette.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
:  furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

Hardware List { PACK INSIDE HEADBGARD / FOOTBOARD / SLATS )

Componeni List

Descrpfions

Qty.

NO, Descriptions Qly,

1 JCBC Screw M6 x 40mm / Vis ]

Headhoard / Tete De Lit

2 Spring Washer M6 / Rondelle D'Arrat B

LSF Post/ Poteay

3 Flat Washer 1/4 / Rondelle Plate 8

RSF Post/ Poleau

4 M4 Allea Key / Cleallen

feotboard / Pied De Lit

5 Screw 1/4 P/H Ratan 8x1 / Vis

Side Rails / Longerons De Cités

6 M5 Allen Key / Cle'allen

Slats / Lattes

7 JCBG Screw M3 X 25MM / Vis

@ | mio |l o | o | =

Sial Support / Support Pour Transverses

] Lo

8 Spring Washer 5/16" / Rondelle D'Arret

ololslINC(0 /014

9 Flat Washer 5A16"XIMM / Rondelle Plate

¥e

PAGE 1 OF 2




ASSEMBLY INSTRUCTION/

INSTRUCTION D' ASSEMBLANGE
FULL BED HEADBOARD / FOOTBOARD / SLATS /LIT
FULL / TWIN BED SIDE RAIL / LONGERONS DE COTES

COMPLETED ASSEMBLY

|

Detaii-A

STEP 1 /ETAPE 1.

ot

STEP 3/ ETAPE 3:

PAGE 2 OF2




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

TWIN BED HEADBOARD / FOOTBOARD / SLATS / LIT
FULL / TWIN BED SIDE RAIL / LONGERONS DE COTES

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les pieces et fixations.

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
THE NUTS OR BOLTS.)
(2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

it is recommended to install protective pads under ail legs and supports to avoid damage or scratches when placing
furniture on a wood ficor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

I} est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
$viter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour fimiter 'empreinte et
empécher ta décoloration quand les meubles reposent sur la moquette.

Hardware List { PACK INSIDE HEADBCARD / FOGTBOARD / SLATS ) Component List
NO. Descriptions Qty. NO. Deseripions aby.
1 JCBC Screw M8 x 40mm / Vis % 6 B Headboard / Tete De Lit 1
2 | Spring Washer M6 / Rerdelle D'Areet S 6 B | LSFPust/Pateau 1
3 | FlatWasher 14/ Rordelle Plate 5 C | RSF Post/Poteay 1
4 M4 Allen Key / Clo'allen \! 1 o Footboard / Pied De Lit 1
. Sorew 1/4 P/H Rattan &1 / Vis ﬁ 5 E Side Rails / Longerons De Cotés 2
8 M5 Atlen Key / Cle'allen \’ 1 F Rt s 3
7 OB Screw M8 X 25MM / Vis \3 8 G Slat Support / Suppart Peur Trangverses 3
8 | Spring Washer 5/16" / Rondells D'Arrat = 8
9 Flat Washer 5/16"X1MM / Rondelle Plate 8

PAGE 1 OF2




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

TWIN BED HEADBOARD / FOOTBOARD / SLATS / LIT
FULL / TWIN BED SIDE RAIL / LONGERONS DE COTES

STEP 1t /ETAPE 1

PAGE 2 OF2




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

NIGHT STAND / TABLE DE NUIT

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les pieces et fixations,

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE, (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN

THE NUTS OR BOLTS.)
{2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

I est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
b éviter d'endommager ou d’égratigner les planchers en bois ou autres surfaces dures, et pour limiter l'empreinte ot
~ empécher la décoloration quand les meubles reposent sur la moguette.

Hardwarg List { PACK INSIDE DRAWER ) Component List
NO. Descriptions Qly. NO. Descriptions Qty.
H? JCBC Screw M6 x 45mm / Vis A Nighistand / Tate De Nult 1

L eg (Packed Inside Drawer) / Suppori Pour Transverses 4

H2 Spring Washer / Rondelie O'Arrat

<o | e | o
o=

H3 Flat Washer / Rondelie Plate

(1604

/
e

H4 M4 Allen Key / Cle'alien

STEP 1/ ETAPE L

Inside
Drawer

STEP2 /ETAPE 2

/]

\

/ 2
Qutside

Drawer

leg &
Hardware

{packed Inside
DRAWER)

PAGE10F 1




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

DRESSER / BUREAU

Thank you for purchasing this product. Please take time to read and follow the instructions below, Check that
you have all parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez foutes les piéces et fixations,

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN

THE NUTS OR BOLTS.)
{2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches whien placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour {imiter I'empreinte et

empécher la décoloration quand les meubles reposent sur la moquette.

Hardware List { PACK INSIDE DRAWER ) Companent List
NG, Dascriptions Oty. NO. Descriptions Qty.
H1 | JCBC Screw MG x 45mm / Vis ‘3 8 A Dresser/ Bureau 1
H2 Spring Washer / Rondelia D'Arret @ 8 B Leg {packed Inside Drawer) / Support Pour Transverses 4
H3 Flat Washer / Rendelie Plate 8 C Tipping Restraint / Attache A Téle D'equerre 1
He | W4 Allen Key/ Cletallen Ny |

STEP 1/ ETAPE 1

Inside
Drawer

STEP 2 /ETAPE 2

\2 Cutside

Drawer

(packed Inside
DRAWER)

PAGE 10F 1




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

MIRROR / MIROIR

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have ail parts and hardware before assembly.

Merci d'avoir acheté ce produit de qualit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le
montage que vous avez toutes les piéces et fixations.

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE,. (TO AVOID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN
THE NUTS OR BOLTS,)
(2} KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN,

it is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
i furniture on a wood floor or other hard surface, and to lmit indentation and prevent discoloration if plasing on carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter empreinte et
empecher la décoloration quand ies meubles reposent sur ia moquette.

Hardware List { PACK INSIDE MiRROR ) Component List
NQ. Deseriplions Gty. NO. Dascriptions Oty.

A MIRROR / MIRCIR 1

1 Screw-MEx40MM Jobe Screw Blk / Vis oy 8

5 Spring Washer M6 / Rondelle ['Arel @ 8 B MIRROR SUPPORT RAIL / MONTANT ARRIERE 2

3 Flat Washer 1/4" (BLK) / Rondeile Plate 8 C | DRESSER/BUREAU 1

4 | M4LKey/Cleallen \’ 1

REMARK : UPPER BACK RAIL STEP 1.1/ETAPE 1.1

SUPPORT HAVE SHAPE

®

)

=0 /
- ¢ Gl )

[/

== ®&—F| ©

STEP 1.2/ETAPE 1.2

Af

0\
|\

P
/

£

®

B

Attach the Back Support Rail (B} to the back of Mirror (A) and Dresser {C). Secured the Back Support Rail (B) by using
Flat washer (3), Spring washer (2) and JCBC bolt (1) using Allen key provided.

STEP 1.1

Align the marking line with Dreser Top.

PAGE 1 OF 1




ASSEMBLY INSTRUCTION/
INSTRUCTION D' ASSEMBLANGE

CHEST / COMMODE

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that
you have all parts and hardware before assembily.

Merci d'avoir acheté ce produit de qualit. Veuilfez lire et suivre les instructions ci-dessous. Vérifiez avant fe
montage que vous avez toutes les pieces et fixations.

CAUTION : (1) DO NOT FULLY-TIGHTEN THE NUTS OR BOLTS INITIALLY UNTIL ALL THE NUTS AND BOLTS
ARE IN PLACE. (TO AVCID CAUSING DAMAGES TO THE THREAD, DO NOT OVER-TIGHTEN

THE NUTS OR BOLTS.)
{2) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, st pour limiter 'empreinte et

empécher la décoloration quand les meubles reposent sur Ja moquette.

Hardware Lisi { PACK INSIDE DRAWER ) Component List
NO. Descriptions Qty. NO. Descriptions Qty.
H1 JCBG Screw M6 x 45mm / Vis \'}) 8 A Drawer Chest/ Commode i
H2 Spring Washer / Rondelle D'Arret @ 8 B Leg (Packed Inside Drawer} / Support Pour Transverses 4
H3 Flat Washer / Rondelle Plate 8 c Tigping Restraint / Atfache A Téte Dequerre 1
N\

H4 M4 Allen Key/ Cle'allen

STEP 1/ ETAPE 1

Inside
Drawer

STEP 2 /ETAPE 2

\2 Qutside

Drawer

{packed Inside
DRAWER}

PAGE 1 0F 1




